P1

BUCKET (BOBCAT TYPE)

FIG 001-1

TX65SL




FIG 001- Year/Month

, BUCKET (BOBCAT TYPE) p1 | Yoo
KEY NoO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVEDATE| REMARKS
0011 001186104001002GB |BUCKET COMP, LOADER 1




Year / Month

FIG 001-2 BUCKET (EURO TYPE) i

TX655SL-E i

TX65-E-001




FIG 001- Year/Month
, BUCKET (EURO TYPE) p1 | Yoo

KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATE| REMARKS

001001 [86964001000GB [BUCKET COMP, LOADER 1




FIG 002-1
TX65SL

QUICK ATTACHMENT ASS'Y
(BOBCAT TYPE)

P1

Year / Month

2019/10

TX65SL-E-002




FIG 002-

Year/Month

QUICK ATTACHMENT ASSEMBLY (BOBCAT TYH P1 2019/10
KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATE| REMARKS
002 | 000 186952005000 QUICK ATTACH ASSY 1
002 | 001 [86952005100GB  [QUICK ATTACH COMP 1
002 | 002 |85402003130 U NUT(M10) M10 2
002 | 003 (V2013610035 BOLT, HEX M10X35 2
002 | 004 | V2013616025 BOLT, HEX M16X25 2
002 | 005 |V4011600160 WASHER , SPRING M16 2
002 | 006 (V4111600160 WASHER , PLAIN M16 2
002 | 007 [86002007104GB  [LEVER COMP, LINKRH 1
002 | 008 |86002006133 PLATE, CONNECTOR 9.0T 2
002 | 009 (86002006140 PLATE, SPRING 38X4.5T 2
002|010 [86002006162 SPRING, LINK 85.0 2
002]011]86002006170 WASHER , SPRING 3.0T 2
002 | 012 (V5801408028 PIN, SPRING 8X28 2
002] 013 86002006150 PIN, LINK 230 2
002|014 |86002006104GB  |LEVER COMP, LINKLH 1




FIG 002-2
TX65SL-E

QUICK ATTACHMENT ASS'Y
(EURO TYPE)

P1

Year / Month

2019/10

TX65-E-002




FIG 00271 AICK ATTACHMENT ASSEMBLY (EURO TYPH P1 Y‘;g:’g"/‘:’gh
KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATH REMARKS
002 | 001 186962005100GB |QUICK ATTACH COMP 1

0021 002 [86902005202 PLATE COMP, LEVER 1

002 | 003 186502005312 PLATE, LINK 9.0T 2

002 | 004 186502005401 PIN COMP, ATTACH 220 2

0021 005 |V2013610025 BOLT, HEX M10X25 4

002 | 006 85402003130 UNUT(M10) M10 5

002 | 007 V2013610045 BOLT, HEX M10X45 1

0021008 [v4111600100 WASHER , PLAIN M10 1

002|009 14722310033 SPRING D=18 1




Year / Month

2019/10

P1

MOUNTING FRAME ASS'Y

FIG 003

TX65SL

TX65SL-E-003




FG 00  MOUNTING FRAME ASSEMBLY | P1 | "5ariionn

KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATE| REMARKS
003 | 001 [86951001000GB [MOUNTING FRAME COMP, LH 1

003 | 002 [86951002000GB  [MOUNTING FRAME COMP, RH 1

003 ] 003 1869010030168 _[CROSSBARCOMP | S —
003 | 004 [86951004000GB  [REAR FRAME COMP, LH 1

003 | 005 [86951005000GB  |REAR FRAME COMP, RH 1

003 | 006 1868010610168 [GRLLGUARDCONP | 1 T B
003] 007 [8690100620068 _ |BRACKET COMP, GRILLGUARD | | 1 |k
003 [ 008 [V2014616040 BOLT , HEX M16X40 8

003 ] 009 |V2014616045 BOLT, HEX M16X45 8

003[ 00 [v201461605 [BOLT, HEX | LTS I E—
003 | 011 (V2014616030 BOLT , HEX M16X30 5

003[012(V2014614045  |BOLT HEX Mi4xds| 4 | |
003 [ 013 [V3044600160 NUT , HEX M16 6

003 [ 014 (V3044600140 NUT , HEX M14 4

003|015 |Va071600160 _ [WASHER SPRING [ Wie | 25 [ L
003|016 |V4011600140 WASHER , SPRING M14 4

003 | 017 [85401006062 LEVER BOLT M10 2

003|078 |V2183610035 _ [BOLT HEXISP)  Iwioas| 2 [ B
003[ 019 [86402003130 __JUNUT(HTO) wio | 2 L
003 [ 020 [V2014612040 BOLT , HEX M12X40 4

003 021 V4011600120 WASHER, SPRING M12 4

003 [ 022 [VATiT600120 IWASHER PLAN N w2 ] L




FIG 004
TX65SL

BOOM ASS'Y

P1

Year / Month

2019/10

TX65SL-E-004




Year/Month

FIG 00 BOOM ASSEMBLY P1 | o190
KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATE| REMARKS
004 | 001 (86952002001SR  [BOOM COMP 1

004 | 002 [86952003800SR  [BRACKET COMP, LINK 2

004 | 003 (86652003300 PIN ASSY, 30X141 4

004 | 004 186652003200 PIN ASSY, 30X147 4

004 ] 005 |V2014610060 BOLT, HEX M10X60 10

004 | 006 85402003130 UNUT M10 10

004 | 007 [86952003610SR  [PLATE , LINK T=12 2

004 | 008 [86952003600SR  [PLATE COMP, LINK 2

004 | 009 |86952004090 SPACER T=5 4

004 [ 010 (86452003400 PIN ASSY, 30X117 2




FIG 005
TX65SL

POST & SAFETY BAR ASSEMBLY

P1

Year / Month

2019/10

TX65SL-E-005




Year/Month

FIG 00§ POST & SAFETY BAR ASSEMBLY | P1 | "J0i0/10
KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATE| REMARKS
005 001[86952001000SR  |BRACKET COMP, LH /SUPPORT 1

005 | 002 (86952001100SR  [BRACKET COMP, RH / SUPPORT 1

005 003 |86952003000SR  |FRAME COMP, SELF-LEVEL 2

005 | 004 [86652002700SR  [PLATE COMP, SELF-LEVEL LH 1

005 | 005 (86702002710SR  [PLATE , SELF-LEVEL T=9 2

005 | 006 |86652002800SR | PLATE COMP, SELF-LEVEL RH 1

005 ] 007 |86652003300 PIN ASSY, 30X141 6

005|008 |86502004100 PIN COMP, HANDLE 2

005|009 [14215020020 LINKPIN 2

005 | 010 (86452003300 PIN ASSY, 30X135 6

005|011 V2014610060 BOLT, HEX M10X60 12
005]012185402003130 UNUT M10 12

005|013 (86802004100SR  [SUPPORT COMP , CYLINDER 2

005|014 113766010031 BOLT, HANDLE M8X21 4




FIG 006
TX65SL

STAND ASSEMBLY

P1

Year / Month

2019/10

TX65SL-E-006




Year/Month

FIG 006 STAND ASSEMBLY P1 | 201910

KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATE| REMARKS
006 | 001 [86902004110SR | PIPE, STAND 2

006 | 002 |86502000042 PIN, STAND 2

006 | 003 |86902004120SR  |FOOT , STAND 2

006 [ 004 (85402003130 U NUT(M10) 4

006 | 005 | V5601600010 PIN , SNAP 2

006 | 006 [V2014610080 BOLT, HEX M10X80 4




FIG 007
TX65SL

LOADER VALVE

P1

Year / Month

2019/10




Year/Month
FIG 00 LOADER VALVE P1 2019/10
KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVEDATE  REMARKS
0071001 185403005030 UNION, 72 PF3/8 2
007 (002 |185403005020 UNION , 32 PF3/8 2
007 (003 85403005010 ELBOW , PF1/2 - PT1/2 4
0071004 116995152360 COUPLER PT1/2 4




Year / Month

2019/10

P1

HYDRAULIC PIPING ASSEMBLY

(Standard type)

FIG 008-1

TX65SL




FIG 008-

Year/Month

1 HYDRAULIC PIPING ASSEMBLY (Standard typd P1 2019/10
KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATE| REMARKS
008 | 001 [86403000162GB  [CYLINDER ASSY, BUCKET LH 1
008 [ 002 [86403000231GB  [CYLINDER ASSY , BUCKET RH 1
008 | 003 |86403000262GB |CYLINDER ASSY, BOOM 2
008 [ 004 (86603000301 GUIDE, BUCKET D15.9X1.6] 1
008 | 005 [86603000291 STUD , BUCKET D12 1
008 | 006 [V2013610030 BOLT, HEX M10X30 1
008 | 007 [V3043600100 NUT , HEX M10 1
008 | 008 | V3043600120 NUT , HEX M12 2
008 | 009 [36313530021 ADAPTER 8
008 [ 010 (86502000060 BRACKET B 3.2T 4
008 ] 011186502000070 BRACKET C 3.2T 1
0081012 V2183608040 BOLT, HEX(SP) M8X40 11
008 [ 013 (86803005000 PIPE ASSY, ROLLBACK 1
0081014 186803006000 PIPE ASSY , DUMP 1
008 [ 015 (86803007000 PIPE ASSY , BOOM DOWN 1
008 [ 016 (86803008000 PIPE ASSY , BOOM UP 1
0081017 186603000702 VALVE ASSY, RELIEF 1
008 [ 018 (86703006001 PIPEASSY, G 1
008 | 019 [86803009010SR  |COVER , PIPE 1
008 | 020 |85403000370 HOSE ASSY, HYD 820 /90° PF3/8 1
008 [ 021 (86503000380 HOSE ASSY, HYD 850 PF 3/8 1
008 ] 022 186503000360 HOSE ASSY, HYD 510/90° PF3/8 1




Year / Month

2019/10

P2

HYDRAULIC PIPING ASSEMBLY

(Standard type)

FIG 008-1

TX65SL




1@ 8°| HYDRAULIC PIPING ASSEMBLY (Standard typ{ P2 Y‘;g:’ g‘/‘:’gh
KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATH| REMARKS
0081023 (86703000370 HOSE ASSY, HYD 1050 /90° PF 3/8 2

0081 024 [85503000360 HOSE ASSY ,HYD 510 /90° PF 3/8 1

008 [ 025186703000390 ~ |HOSEASSY HYD1050 PR3 | 2

008 | 026 (86503000401 HOSE ASSY , HYD 2000 /A N
0081027 | V7740010801 NIPPLE PT1/2 4

008 | 028 186503004050 HOSE COVER 1




Year / Month

FIG 008-2 HYDRAULIC PIPING ASSEMBLY p1

TX655L (3" Function type) 2019710

TX65SL-E-008




FIG 008-

Year/Month

2 HYDRAULIC PIPING ASSEMBLY (3rd Function type)] P1 2019/10
KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATE| REMARKS
008 | 001 [86403000162GB  [CYLINDER ASSY, BUCKET LH 1
008 [ 002 [86403000231GB  [CYLINDER ASSY , BUCKET RH 1
008 | 003 |86403000262GB |CYLINDER ASSY,BOOM LH 2
008 [ 004 (36313530021 ADAPTER 8
008 | 005 86803008000 PIPE ASSY, BOOM UP 1
008 [ 006 (86803007000 PIPE ASSY , BOOM DOWN 1
008 | 007 84703008200 PIPEASSY, C 1
008 | 008 |86603007200 PIPEASSY, F 1
008 [ 009 (86903006100 PIPE AASSY , UPPER 1
008 [ 010 (86903005100 PIPE BASSY, UPPER 1
008 011186603000702 VALVE ASSY , RELIEF 1
0081 012186703006001 PIPEASSY, G 1
008 [ 013 (86603000301 GUIDE, BUCKET D15.9X1.6] 1
008|014 186603000291 STUD , BUCKET D12 1
008 015V2013610030 BOLT, HEX M10X30 1
008 [ 016 (V3043600100 NUT , HEX M10 1
0081017 |V3043600120 NUT , HEX M12 2
008|018 |84603009600SR |COVER , PIPE 1
008 [ 019 (86502000060 BRACKET B 3.2T 4
008 | 020 |86502000070 BRACKET C 3.2T 2
008 ] 021 V2183608040 BOLT , HEX(SP) M8X40 12




FIG 008-2 HYDRAULIC PIPING ASSEMBLY P2

Year / Month

TXG5SL (3 Function type)

2019/10

TX65SL-E-008




Year/Month

o | HYDRAULIC PIPING ASSEMBLY (3rd Function type) P2 | "o '

KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATE| REMARKS
008 [ 022 [86702000200 _|PLATE COMP, PIPEB 1

008 | 025 86503000380 |HOSEASSY, 850 HYD PF3ls | 2

008 1 026 186703000390 |HOSEASSY, 1050HYD .. B IO N T I

008 | 027 86703000370 |HOSE ASSY , 1050 90° HYD PRRIE | 1 |
008 | 028 |86503000360  |HOSE ASSY, 510 90° HYD PF3l8 |1

008 | 029 85503000360 |HOSEASSY, 510 90° HYD PF3)g | 1

008030 186503000401 |HOSEASSY,2000 4

e o
008 | 032 86503000450  |COVER, HOSE L=1300 | 1




Year / Month

2019/10

P1

34 FUNTION KIT

FIG 009

TX65SL

(+)

15

16




FIG 00

3rd FUNTION KIT

P1

Year/Month

2019/10
KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATE, REMARKS
009 000 [86956000000 3rd Funtion KIT 1
009 001 [12A270026 DIVERTER VALVE 1
0091 002 {86703009130 PLATE, VALVE 3.2T 1
009 003 | V2183606050 BOLT, HEX M6X50 2
009 004 {84603004150 UNION , PF3/8 PF3/8 3
009 005 84603004160 UNQIN, 65 PF3/8 1
009 006 {84603004130 UNQIN , 86 PF3/8-PT1/2 1
009 007 |84603004140 UNQIN,, 39 PF3/8-PT1/2 1
009 008 |85903005050 SEAL , BONDED 6
009 009 [V7740010801 NIPPLE PT1/2 1
009 010 16995152360 COUPLER PT1/2 1
009 011 (84603004021 HOSE ASSY, 440 90° HYD PF3/8 2
009 012 (86403000371 HOSE ASSY, 670 90° HYD PF3/8 2
009 013 185403000370 HOSE ASSY, 820 90° HYD PF3/8 1
009 014 [86703000370 HOSE ASSY, 1050 90° HYD PF3/8 1
0091 015 (86703009061 HARNESS ASSY 1
009 | 016 (13424020060 CABLETIE L=300 4




FIG 010 DECAL

TX65SL

P1

Year / Month

2019/10

1-Add recommended eat wheel balast and
o tear counter-weght fo stabilty.
2. Move wheels 10 the widest recommended
setting for increasing stabilty CrUShlﬂg Hazafd
3. Move and tu tractor a ow speeds. Stay away from under kft amns and
4. In ransport, cany the load lower. bucket!
5. Lower loader to the ground when parking. 1. Do not stand or work under a
. Beor sevcing o acusting supment raised loader.
* Lower the oader 10 the groun "
*Shitoll e engne. 2. Support bucket and lift ams
7. Roliove hycrauic pressure beforo before working under the loader.
dsconnecting ol ines. 3. Lower the loader to the ground
8. Obsave safety recommendation i before leaving seat.
Loader Operation Manual, .

4

[ AWARNING |

1. Read the operator's manual Ycr comume
‘operating instuctons
2.8 s ht aryone oot o ader

TX65SL-E-010

should be aware of safe operating practices
‘and potental hazar,
3. OWB  the loader from the cperator’ s

only
ey et ft or cany anyone on the loader or
fom bucket or attachmen

Do ot workunderh s oade,
bucket or attachment if it s not securely

6. Avoid loose fil, rocks and holes; these can
be dangerous for koader operation or
movement,

7. Use extra caution when working on stoep hils

8. Avoid overhand power ines of Obstacies
'when loader is rased.

6
A WARNING

NEVER USE FRONT END LOADER
FOR TOWING OPERATIONS.

00081

INTALL SAFETY PROP
BEFORE WORKING UNDER
RAISED STRUCTURE




Year/Month

FIG 010 DECAL P1 2019/10
KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATE| REMARKS
010 [ 001 (19129041130 LABEL , TYM(85) 0.2T 2

010] 002 |86955000010 LABEL , ORNAMENT 0.2T 2

010 |003-1/85405000070 PLATE, NAME 0.5T 1

010 (003-287305000071 PLATE, NAME(CE) 0.5T 1

010 ] 004 | 85405000061 LABEL , WARNING(NOTE) 0.05T 1

010 ] 005 |85405000041 LABEL , WARNING(CRUSH) 0.05T 1

010 [ 006 (85405000051 LABEL , WARNING(OPERATION) | 0.05T 1

010 007 | 85405000081 LABEL, WARNING(NO TOWING) 0.05T 1

010 008 | 85405000090 LABEL, DANDER(SAFETY PROP) | 0.05T 1




	TX65SL(E)_PartsCatalogue_20191030
	TX65SL(E)_PartsCatalogue_list_20191030

